
Duo-Speed, up to machine no. 8546
        up to machine no. 8333Electronic and drive axle



Duo-Speed, bis Masch.Nr. 8546
        up to machine no. 8333Electronic and drive axle

Pos. Description Reference

01 Retaining ring
 6295182

02 Washer M 14
 P...496 Y

03 Wheel 160 mm
 741.073

04 Washer 16x28x0.5 mm
 P...510

05 Wheel axe
 742.060

06 Bottom plate
 742.146

07 Serated lock washer M 5
 P...499 C

08 Sheet metal screw 5x12
 P...483 P

09 Cable-tree
 742.313

10 PT screw KA 40x25
 P...516 O

11 Cable security
 6605178

12 Capacitor 125 µF-47 Ohm up to KW 31/2001           
 742.328

12a Capacitor 125 µF-8,2 Ohm as from KW 32/2001 
 752.328

13 Cable tie 300 mm
 P...424

14 Holder for capacitor
 741.316

15 PT screw KA 40x20
 P...515 G

16 Capacitor 25 µF up to KW 31/2001  
 P...385 J

16a Capacitor 35 µF as from KW 32/2001  
 P...385 P

16a. Capacitor 20 µF as from machine no. 8237
 P...385 E

17 Reinforcement piece up to KW 31/2001
 749.303

17a Reinforcement piece as from KW 32/2001
 790.351

18 Fuse ring
 P...499 Q

19 Serated lock washer M 8
 P...499 E

20 Hexagon screw M 8
 P...491 M

21 Relais  KW 32/2001
 P...355 C

22 PT screw KA 30x10
 P...516 A

23 Power protector up to KW 31/2001         
 P...352

24 Pan head screw M 4x45           up to KW 31/2001
 P...475 X

25 Washer M 5x20x1,5 up to KW 31/2001
 P...510 H

26 Relais 2CR105-262 up to KW 31/2001
 6630434

27 Relais 2CR105-196 up to KW 31/2001 
 6630440

28 Washer M 4-KW 31/2001 
 P...497 C

29 Stop nut M 4-KW 31/2001
 P...493 D

30 Screw M 6x23
 P...485 M

31 Wheel support
 741.080

32 Serated lock washer M 6
 P...498 U

33 Hexagon screw M 6
 P...490 D

34 Washer M 4
 P...497 D

35 Serated lock washer M 4
 P...498 C

36 Screw M 4x8
 P...478 B


